For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

|| Model #
| Serial #

Date Purchased

3038889
and Higher

A U

Engine Model #

Engine Serial #

Engine Spec. #

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

= S FRENIANE DIINNRNRET

f_' INIL UITUT 1 ki

Congr atulationson your purchase of a DEXIE CHOPPER lawn ||

mower. We believe you have exercised excellent judgement, and are most
l appreciative of your patronage. 1

Your DIXIE CHOPPER Dealer is your #I SOURCE for
I DIXIE CHOPPER parts and service !

Please call or visit your nearest authorized Dixie Chopper Dealer for
additional service information.

AUTHORIZED DEALER

Let us know how you are getting along with your new CHOPPER!
] www.dixiechopper.com

Dixie Chopper reserves the right to make changes or add improvements to its products at any time without
incurring any obligation to make such changes to products previously manufactured. Neither Dixic Chopper, nor
its dealers, accept responsiblility for variations which may be evident in the actual specifications of its products and

the statements and descriptions ggntaiged inthis publicatien. - - -

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRENFNNE SREERIRNFre

- ——— T —“—“_-

AVNINIR UNNUT T kNN

CONTENTS
Quick Reference Parts 1
Decals 2
Decal Placement 5
Frame 6
Wheels & Tires 11
Foot Pedal 12
Deck Lift System 13
ocDC 14
Deck 15
Hubs and Belts 17
Transmission Frame 19
Transmission & Drive 22
Wheel Motor 24
Hydraulic Hose Diagram 26
Fuel System 31
Throttile 33
Body 35
Brake 37
Center Hub 39
Engine POD 40
XXW4600 Engine Oil Routing 42
Engine 23Hp Kohler 43
Engine 28Hp EFl Kohler 44
Engine 30Hp Generac 45
Electrical Diagram 23Hp Kohler 49
Electrical Diagram 28Hp EFi Kohler 50
Electrical Diagram 30Hp Generac 51
Notes 52

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

L Ll [l T L)y ) s])s) o c]

DL OITOT 1 R
XXW & XT MODEL
QUICK REFERENCE PARTS

MODEL. XT2800 XXWA600 XT3000

Engine Kohler 28Hp [ Kohler 2Z3Hp (2X)| Generac 30Hp
Deck 'y T 72
Rear Tires 400055 400055 400055
Rear Rims 400054 400054 400054
Rear Tire & Rim 400042 400042 400042
Front Tire & Rim 400053 400053 400053
Front Rims 400071 400071 400071
Beks
Engine-Transmission 97345 9907841
Engine-Deck 9907835 68082 9907885
Deck 68162 68162 68162
Contortub- Engine 2

Fuel Filter 2197392

Neilson Air Filter Primary 2508301 25.083-01

Neison Air Filter Secondary 2508304 25-083-04

Enginaire Filter Primary 600046
Enginaire Filter Secondary 600047
Amsofl Qil Filter 60119 2 1 60119 60119
Zinga-Hydro Filter 2/68140 2/68140 2/ 68140

W101
30218
30240-0

Choke Control 20248
Throttie Cable 68249
Brake Cable 65246 (Left) 65247 (Right) ;
Parking Brake Band 65244
Fuel Cap 600035
Control Lever Grip 20257
Throttle Assembly 68250 68251 63250

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e RANTEF NITNNDrn_

e g ——

DECALS

XXWA4000

1 2

cHoKe |

P USH OFF

START
. ergency Brakewhita starting
b o slAEITEr 5hd D2ty

IGN ITION

WARRANTY TO 13 B__EQGNLY TG COVER
CORRECTION OF MANUFACTURING DEFECTS.
TWILLNGTBE BSED TO COVE

o ’ GRTRANBRORTATION CHARGES T0 AN FRoN
) THESERVIC#NF DEALER

hace in the

S G i &
l Velvet ch Control. - :
14 16
|
1. |800025 XT2800 Front Panel 1 9 (97013 VTC Only (Gl Tank) 1
2 |800024 XT3000 Front Panel 1 10 30591 Warranty Notice 1
3 800007 XAW4800 Front Panel 1 11 97160 RPM Notice 1
4 165436 SBurb'N Turb"N 1 12 30588 Hillside Danger 1
5 165413 Patent Pending (T-Box) 1 13 |264000200210 {VTC 1
6 [800014 ignition (Twin unit takes two.) 1 14 30586 Tractor Buster (Rear Left Fender) | 1
7 |800015 Choke (Twin unit takes two.) 1 15 30890 USA Decal (Rear Left Fender) 1
8 |BOOO1S Docu-Tube Decal (Back Of Seat) | 1
U — —— S e S i .

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRNNFENF REFINPRPRErn

Jrocicisrieicguer ffborsinmerenre gt oot

ISR WUIIUT 1 BN l

DECALS (CONT’D)

A CAUTION CRERATOK CONTROLLED DISCHARGE CHISTE
Shut affengine before refusiing. TEDE
Mever fiifusliank indoors or Salte Qﬁ&?’&ﬁﬁﬁ of this vehizle

when engine is hot MRGER N —
Wipe vp atspiled fueh (TN ————— is the sole responsibility of the

ipe vp atspiled tue
beforsstarting engine m operator, Salety ks an ATTITUDE

Donet smoke wile refueling : Lz i B0 [ e e | B8 and i starts with youl

16

18

A CALTION .
B T U |

DOROT O?*QAT& MOW*?N
i.ES5 GUARD OR GRASS
ATCHER 13 ATTACHED,

20

e ARE SIOPRED
RAKE & REMOVE
Y iFLEAVING  MATHINE

22

FEESL

8LEED SN Tron

REF # PART # DESCRIPTION QTY.§ REF# PART# DESCRIPTION QTyY.

46 140118 Fuel Caution 2 21 (30585 Fender Caution 1
17 (800042 Belt Information 1 22 (65422 Belt Route Decal 1
18 (97072 OCDC Safety Decal 1 23 63401 Throttle 1
19 97514 Hom Waming 1 24 63402 Brake & Steering 1
20 30229 Deck Danger Decal 2

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRErEFr Mmiiannnrn

=

I REF #

PART #

DESCRIPTION

IR WINUN § EiY
DECALS (CONT’D)

IPFNNIL LIrUr 7 Lrs

Q
\
s
:
.5.
S
:
.
-
~

26

Jl REF # PART #
29 1500043

e |

DESCRIPTION
Throttle Start Decal

aTty.

30 (800022

Xtreme Mowchineg

31 |97097

Pod Decat

32 65437

72" Cut Decal

33 97008

Cross Member Decal

]! ] s

28

800008

Hp + 1 Decal

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIRIOE PINRDIN Y

1 777717 T 7
DECAL PLACEMENT

XT3000 & XT2800EF Right
Fender Decal Flocerrent

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

== FRENIAN NIINDNRNRFen - e —

LNIiIA UIIUT I &N |
FRAME

DESCRIPTION Qry.
Bumper - 040V 1
10rm Flat Washer 3
F8-162 172" Bt 3
2 (B2 3816 U-Boit 4 15 [N1108  |3/8-16 Whiz Flange Nut 3
3 |N18D ¥8™16 Coupling Nut 8 16 [N152 [ 1/4°-20 Insert Nt 6
4 |970%6 Rear Guard 1 17 400008 |Mount - Floor Pan Hinge Frame 2
5 (400026 Weldment - L.ow Ride Seat Pan 18 (97169 |Burmper Cap 2
w Hirge 1 Batt
Weldment - Low Ride
Transmission Frame
¥g8-16 x 5" Boit

771620 Nyloc Nut
7/16" Standard Flat Washer
i5 SO0NNAED

1
2
3/8"-16 Nylon Locknut 2
4
8

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Ly g if ol o Ly a) ] ot

177717 /71 7N}

XT3000
BATTERY BOX

REF# PART# DESCRIPTION
400072 |Battery Box & Strap

400073 |Strap

B-101 1/4"-20x1/2" Bolt

N-102 1/4"-20 Whiz Flange Nut
N-108 3/8"-16 Whiz Flange Nut
B-158 3/8"x1 1/2" Bolt

100007 l.ow Ride Transmission
100017 |XT-72" Frame

D)
_A_\MMMMWA.Aj

D IN[OO|OH B WIN—

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRNUEE NINADRNER-
IR OO 1 kT

XT3000 CROSSMEMBER

REF# PART# DESCRIPTION QTY.J REF# PART# DESRIPTION QrTy.
1 |B-227 7116"-14x3" Boft 4 13 [B-108 3/8"-16x1" Boit 8
2 |W-166  |7/16" Flat Washer 4 14 |N-108 3/8"-16 Whiz Flange Nut 8
3 IN-157 1/2"-13 Whiz Flange Nut 1 15 |W-159  |7/16" 1D x 2" OD Flat Washer 4
4 |W-157 1/2" Star Tooth Washer 2 16 |N-123 7/16"-14 Nyloc Nut 4
5 97382 Ground Strap 1 17 172220 Belt Guide Assembly (#18#20) | 1
6 |w-128 1/2" Flat Washer 1 18 72217 Belt Guide Weldment 2
7 |B-138 1/2"-13x1" Bolt 1 19 [N-110 1/2"-13 Nut 13
8 [100047 (Weldment - Motor Mount Generac 1 20 72222 All Thread 1/2"-13x12" 2

Piate w/Tensioning Tab 21 |97024 Crossmember 1

10 {10203 Bushing 1 22 {N-157 1/2"-13 Whiz Flange Nut 6
11 1B-202 1/2"-13x7" Tap Bolt 1 23 1W-109 1/2" Flat Washer 6
12 [100048 |Motor Mount 4 24 1B123 1/213x1 1/2" Bolt 6
12A 197008 Stop Void Warrenty Decal 1 25 |100045 [Frame - Generac XT 2003 1

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

= FRENIFAF DNINDNRErN

Sy AR M s G — o

——

P

REF # PART # DESCRIPTION
1 |N-103-W |5/16"-18 Whiz Flange Nut
I 2 |97024 Crossmember 1
3 (72218 Pull Stop Weldment 1
4 (N-110 1/2"-13 Nut 7 =
I 5 72221 16"x1/2" Bolt 1 13 |N-157 1/2"-13 Whiz Flange Nut 8 l
6 |W-113 |5/16" Standard Flat Washer 4 14 (W-108  11/2" Flat Washer 6
7 |B-156 5/16"-18x2" Gr.5 Bolt 4 15 [B-123 12"-13x1 1/2" Bolt 6
[ 8 |W-107 |3/8"x1 5/8" Bewled Washer 1 16 |97008 Stop Void Warrenty Decal 1
e — — — ——— —— T e |

LVNFNIE UIIUY T BN

XT2800EFI CROSSMEMBER
& ENGINE ADJUSTMENT

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

i'_f..ﬁ_—m rrerer el w

REF # PART# DESCRIPTION QTY.§ REF # PARY # DESCRIPTION

N-103-W [5/16"-18 Whiz Flange Nut

6824 Hub Assem

72216 Full Stop Weldment
N-110 1/2"-13 Nut

72221 16"x1/2" Bolt
W-113  |5/16" Standard Flat Washer
B-131 &/16"-18x1" Gr.5 Bolt

12 {97024 Crossmember

13 |N-157 1/2"-13 Whiz Flange Nut
14 |W-109  [1/2" Flat Washer

15 |B-123 1/2"-13x1 1/2" Bolt

16 (97008 Stop Void Warrenty Decal

N O (G
AR R I
~lo| ol O] =

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRIAF DISNDNREN. — -

LITiIR UITUr 1 EIY

WHEELS & TIRES

REF# PART# DESCRIPTION any.

1 16220 Dust Cp 2
2 [NI83 T-14 JamNjoc Nt 2
3 |07 Top Bearing 2
4 10208 Cuter Bearing Rece 4
5 |97171 Battom Bearing 2 :
6 |1028 Qil Sed 2 19 [N113 Y220 Whedl Lug Nt 8
7 |10 Heany Duty Fork 2 20 |PB3IGIP  |Whed Motor Axle Nt 2
8 |B23%5 58-11x9’ Boit 2 21 |67 Breke Drum (F XT2800 & XT3000 } 2
9 |NI15 Nt - 5811 Nyloc 2 22 (6702 Whed Flange w'studs (I XT26800 & XT3000 ) 2

10 [67205 Inner Front Wheet Bearing 2 Fead! 2800 8. XT3000

1 |400052 Quier Front Wheet Specer 2

12 10205 CQuter Front Wheet Besring 2 24 3

28 |oeorooiag  (Viheal Motor Block (XT2800 & XT3000) 4
68211 Tire Sedlart 1 Liter Batle  (Optiond)

Front Tire @ 1 Liter I
Resr Tire @ 2 Liter

15 6724 Imer Frort Whesl Spacer
16 1006 Cuter Front Whed Bearing

17 400082 Feany Dty Fork Specer

NN

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MIIF NIINNRNREN. .

LIIL UITUI I ki1

FOOT PEDAL ASSEMBLY

REF# PART# DESCRIPTION QTY.§ REF # PART # DESCRIPTION QrTy.

1 [10107-1/2 |Kii - Foot Pedal 1 11 (102281 |Pin 1
2 [10225-2 Weldment - #50 Foot Lift Am 1 12 {F-100 3/18" Drive-In Grease Fitting 1
3 1022441 Pawi 1 13 |B-131 5/16"-18x1" Bolt 1
4 |990735020 (Foot Pedal Lock (Incl. #5 - #8) 1 14 |W-113 5/16" Standard Flat Washer 1
5 |W-184 5/16" Water Spring Washer 1 15 |[68219 #50 Chain {include ref #16 ) 1
6 [N-144 5/16"-18 Nylon Jam Nut 1 16 |10233 #50 Half Link 1
7 1300008 Deck Height Pointer 1 17 110232 #50 Master Link 1
8 |N-130 5/16"-18x1 3/4" Coupling Nut 1 18 (20217-25 |Spring 1
g 300007 Deck Height Indicator 1 19 (30213 Hair Pin Clip 1
10 [10226-1 Lift Sprocket 1

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRENINN MREISSDDANETS

T EIMAiEA OINON I R
DECK LIFT SYSTEM

2 313 5741 40 2 ¢

v

1 68108 2 7/8" l.ong Bushing 2

2 65047 3/4" Long Bushing 2

3 S$.114 1/2"-13 Stud 4

4 N-157 1/2"-13 Whiz Flange Nut 8 REF # PART # DESCRIPTION QTY.
5 68105 378" Long Bushing 1 13 B-241 3/8"-16 Eye Bolt 1
6 68104 #50 Small Sprocket 1 14 N-108 3/8"-16 W hiz Flange Nut 1
7 68106 1 3/18" Bushing 1 15 W-154 3/4" Flat W asher 4
8 68103 Deck Lift Sprocket #50 7 16 |B-240 3/4"-10x11" Bolt 1
9 990710005 #50 Rear Deck Lift Chain 2 17 B-239 3/4"-10x10" Bolt 1
10 [68217 #50 Front Deck Lift Chain 2 18 N-158 3/4"-10 Nyloc Nut 2
11 990710002 #50 Return Spring Chain 1 19 {68110 3/4" x 34 3/4" Rod 1
12 |974586 225 {b. Return Spring 1 20 10232 #50 Master Link 10

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Ly J 174 ] o n:'nnnrn e T e

[- — AiIE OO i kil '
72” 0CDC |

l REF# PART# DESCRIPTION QTY.§ REF# PART# DESCRIPTION QTy. l

72122 Assembly - 72" OCDC g9 [68130 Control Rod (Inc. #9,11,15) | 1
1 (B179 3/8"-16 x2.5" Bolt 1 10 |[N-157 1/2"-13 Whiz Fiange Nut 2
2 W14 3/8" Standard Flat Washer | 3 11 |68121 3/8"-24 Yoke 1
3 120252 Spring 1 12 |B-138 1/2"-13x1" Bolt 2
4 [900014 Handle 1 13 |W-109 1/2" Standard Flat Washer | 2
5 |68142 1"x1" Plastic Plug 1 14 72123 Lower Screen 1
6 [N-107 3/8"™-16 Nylon Locknut 1 45 |[N-150 3/8"-24 Nut 1
7 20224 Hair Pin Clip 2 16 |P-102 3/8"x1.25" Clenvis Pin 1
8 67258 Handie Grip 1 17 (W-14 3/8" Standard Flat Washer | 2

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

[ of o [ —

M T Mt i Pl
v—a—

AMITNN
EVEINIR. WIIUN ¥ ENX

—— — —
—m—— —

v —— D—
— A e

=— , V7] | o

i r————ssore——— e — .

72” Deck

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

_—_— — - e AIInnnrn

LIINik OITOI I Eif 1
72” DECK (CONT’D) I
REF # PART # DESCRIPTION REF # PART # DESCRIPTION
02 ER; 1/4" - 20 Whiz Flange Nut l
% R : 35 .
1 [300047 Pulley Guard 2 || 35A |30112  |1/8" Shim (if needed) l
2 10222 Spring 2 36 N-107 3/8 -16 Nylon Lock Nut 1
3 iN-108 3/8" Whiz Flange Nut 51 37 W-104  [3/8" Flat Washer 6
4 65308 Idler Spring Tab 2 38 |[P-113 3/16"x1" Roll Pin 1
5 |300016 72" Top Plate Weldment 1 39 (30211 Enguaging Shaft 1
6 |334000130111 Left 3-Hole Tab 1 Cam Weldment 114
7 120224 Hairpin Clip 10 guaging Rod As: L
8 (P-102 3/8"x1.25" Clevis Pin 6 % 243y :
g [30232 Left Scissor Arm 1 a1 97343 Enguaging Rod 1 i
40 [N-156 5/8°-11 Nyloc Jam Nut 5 42 |30209-B [Connecting Arm Bracket 1
I 11 [302400 Long Roller 3 | [ 43 [30207-S |Engueging Sping 1
12 |B-255 5/8"-11x9" Camiage Bolt 3 44 20217-25 Retum Spring ]
13 B-110 3/8"-16x3/4" Carriage Bolt 26 45 IN-173 #10 Nyloc Nut 1
13A [B-135 3/8"-16x1" Cariage Bolt 4 46 30212 Enguaging Handle 1
14 [|B-136 3/8°-16x1.258" Cariage Bolt 10 47 1B-245 #10-24x1 1/4" Canriage Bolt 1 H
15 |300014 72" Deck Weldment (Includes 15,76,20,20R) | 1 48 [30206  [5/8"x1/2" Bushing (Brass) 1
I [ 16 |300017 Weldment - Roller Bracket t | [ 13000  Plate Assermibly ;
17 |B-253 5/8"-11x6" Cariage Boit 1 02| 1
18 67240 Short Roller 2 49 (300011 \Weldment- Triangle Plate 1
’ 19 |W-135 5/8" Flat Washer 8 50 |B-185 5/8"-11 x 2" Bolt 2
20 300019 Left Blowout Bafie 1 54 [N-180 5/8"-11 Jam Lock Nut 2
20A (300018 Right Blowout Baffle 1 54A N-181 5/8™-11 Center Lock Nut 2
21 10203 Spacer 1 52 (68224 Flat ldier Pulley 1
22 B-284 5/8"-11x7" Carriage Bolt 1 52A 130224 Flat ldler Pulley 1
23 [B172 1/4"-20x1" Bolt 4 53 130234 V idler Pulley 1
24 [F-100 3/16" Drive in Grease Fitting 2 54 (B-117 1/27-13x1.25" Bolt 1
5 [ T 55 [Wid0 |58 D Nyion e :
26 veld =1 56 [61250 |T-ldler Slide Bushing 2
27 13023 T Right Scissor Amm 1 57 |W-112  1/2" Lock Washer 1
28 (334000130110 |Right 3-Hole Tab 1 58 (68225 T-kdler Slide 1
I 29 (G104 Ring Clip 2 59 |B-223 3/8"-18x2 1/4" Carrage Boit 2 l
30 (100030 3 Hole Tab 2 60 30214-72 |Stabilizer Bar 2
31 [P-103 378" x 2" Clevis Pin 2 61 |W-148 |Waffer Washer 10
| o a7t 62 |B-190 3/8"-16x1 /2 2
! ¥ Use individually or a combination of 10203, 65278 and 30112 to achieve proper belt l
alignment between the triangle plate and the top center deck spindle pulley.
| — — —

— WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRELsAE NINADNRET

APNIiER UIIUI I NN

XT2800EFI & XT3000
HUBS AND BELTS

2 58" Belleville Washer

3 W37 1" Belleville Washer 6 | [ 15 B1

4 100076751005 |6.75" Spitt Pulley 3

5 W-131 8" Weshor 4

6 30218 Sedled Bearing 6 PULEY -7 V2" F/ i XT 72 DECK

7 3024 Deck Hub 3 Long Blade Sreft 1
8 |Fi02 Grease Fitting 3 || 18 3030 Optional) -f
9 |3219 inner Deck Hub Spacer 3 19 9007885 BELT - Engine to Deck  B85) 7
10 |30217 Short Biade Shaft 2 1| 20 |s81&2 Deck Belt (B-162) 1
11 |30242 /2" Blade Spacer 3 | 21 |300026 Fan-8 74" 3
42 W01 2 1/4" OD. Fiber Washer 3 || 22 [0 Engine - Trens. Bait (not shown) (B41) | 1

23 788080 Snap Ring 6

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

== FRENIEN NIINDNrn

LJEFNIR OIIOY ¥ kAN
XXW4600 TWIN HUBS AND BELTS

DESCRIPTION
5/
4 N-167 1"-14 Jam Nut
2 |W-146 1/4" Washer B Ll de ]
3 (w137 1" Bellevilie Washer 6 16 (9907600X10 . ulley
4 |9907675X100S 6.75" Split Pulley 3 17 130217-L Long Blade Shaft 1
5 W13 1/8" Washer 4 §
6 (30218 Sealed Bearing 6 19 88082 Engine - Deck Belt {B-82} 1
7 (302414 Deck Hub 3 20 68162 Deck Belt (B-162) 1
8 F-102 Grease Fitting 3 24 1300026 Fan - 8 t/4" 3
g9 |30249 Innar Beck Hisb Spacer 3 22 197345 Engine - Trans. (B-40) 1
10 (30247 Shor Blade Shatft 2 23 120256 Ciutch ~ Center Drive Belt (B-38) 2
14 [30242 1/2" Blade Spacer 3 24 1788080 Snap Ring 8
412 |W-101 2 14" OD. Fiber Washer 3
2. 72 ard’

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FENIEFE ODIINDNFEN

LIk OITor 1 ki

XT2800,XT3000,XXW4600

REF# PART# DESCRIPTION QTY.g REF# PART# DESCRIPTION QTy.

1 100007 Low Ride Transmission Frame 3 20 |W-113 5/16" Standard Washer 2
I 2 |B-150 5/16"x 2 1/2" Eye Bolt 1 21 IN-117 3/8"-16 Large Flange Lock Nut | 1
3 |N103W 5/16"-18 Whiz Flange Nut 2 22 30234 Pulley 1
4 |(W-171 172" IDx1 1/4" OD Teflon Washer 2 I
5 |65205 Steering Block Weldment 2
6 20257 Rubber Handle 2
7 1400037 Foam Lenver Sleewe 2 26 |97415 Spacer - inside Pulley 1
TA 67259 Foam Grip 2 27 |B-165 3/8"-16x2 Bolt 1
28 (B-124 3/8"x16x1 34" 1
29 W04 3/8 Standard Flat Washer 1
30 100011 Idier Arm 1
120 31 NAO3W 5/16"-18 Whiz Flange Nut 2
10 |W-170 1/2" IDx7/8" OD Teflon Washer 2 32 1200008 Hydraulic Tank 1
11 {W-110 HZ"' Machine Washer 4 33 (W-125 3/8"x7/8" Washer Plastic 1
12 20252 Spring 2 34 (W-126 3/8" Washer 3
13 [N-110 1/2"13 Nut 2 35 |NA107 3/8"-16 Nylon Locknut 1
14 |N-A1H 1/2"-13 Hex Nut 2 36 (10222 Spring 1
15 |F-101 Grease Fitling 90 degree 2 37 97021 Fender Bracket 2
16 |B-131 5/16-18x1" Bolt 2 3 (68142 Plug 2
17 |B-143G 1/2"x4 1/2" Bolt 2 39 |B-165 3/8"-16x2" Bolt 2
18 |40218 Seat Strap 2 40 |[N-108 3/8"-16 Whiz Flange Nut 2
o ——— S ——

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

NIy nisnnnren.........

DINIE UIIUI ¥ &1 1l
XT2800EFI1,XT3000
TRANSMISSION FRAME ASSEMBLY (CONT’D)

REF # PART # DESCRIPTION QTY.J REF # PART # DESCRIPTION QaTy.
1 |B-128 5/16"-18 x 2 1/4" Bolt 2 14 |N-175 1/2"-13 Coupling Nut 2 l
2 |w-113 5/16" Standard Washer 2 15 |{B-138 1/2"-13%1" Bolt 2
3 |N-103 5/16"-18 Hex Nut 2 16 {68142  [Plastic Plug 1"x1" 4
4 120224 Hairpin Clip 2 17 167256  {Plastic Plug 1"x2" 2
5 20222 Piastic Bushing 2 18 iB-165 3/8"-16x2" Bolt 2 l
6 |2t 19 [N-108  |3/8"-16 whiz Flange Nut 2
20 97021 Wide Fender Brace 2
extigiswxZ L AL-B0 :
7 !

8 20223 Spring Backing Clip 2
26 {67258 |Foam Grip 2

27 400037 |Foam Lever Sleeve 2

9 Plastic Bushing 2 28 [N-188 |insertNut 2
10 P-101 Pin 2 29 (IN-152 1/4 Insert Nut 6
11 |zo0676 Lott 30 |N-153  |5/16 Insert Nut 4
31 |B-203 10-24x3/4" Bolt 4

32 |W-152 #10 Washer 4

12 jW-110 112" Machined Bushing 4 33 200043 |Eiectric Fan 1
13 (20252 Spring 2 34 200042 |Electric Fan Mount 1
4

n 35 |C-105 U-Clips

L=

— s ovaaamives———— —— ————————er— o o————— o————— —

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

S —— FRANEF DIINDNED. S -

AVIFNIR WINOUY 1 EXX

XXW4600 TRANSMISSION FRAME ASSEMBLY

REF # PART # DESCRIPTION

REF# PART# DESCRIPTION QTyY.

4 |B-105 5/16"-16x1 3/4" Boit 2 9 (20221 Plastic Bushing

2  |W-113 5/16" Standard Washer 2 10 |(P-101 Pin 2
3 |N-103 5/16"-18 Hex Nut 2 11 00

4 (20224 Hairpin Clip 2

5 |20222 Plastic Bushing 2 15 5/16"-24

6 12 1/2" Machinery Bushing

4

13 Spring 2

14 1/2"-13 Coupling Nut 2

7 15 1/2"-13x1" Bolt 2
16 Piastic Plug 1"x1" 2

17 Plastic Plug 1"x2" 2

2

18

Spring Backing Clip

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

R MEFIrEF Niiannmnrmn

DL ool s enr 00|

TRANSMISSION & DRIVE FOR
XT2800EFI & XT3000

REF # PART # CESCRIPTION TY.

1 200012 Pump -16 Ser. Right 1

2 N-168 3/8"-24 Nut 4

3 W-169 5/18" Grade 8 Flat Washer 4 REF # PART # DESCRIPTFION QTY.

a 000365201-L {T-Gear Box 1 15 200013 Pump -16 Ser. Left 1
{Complete Gear Box Oniy} 16 67015 Case Bleed Fitting 2

5 788101 T-Box Gasket 1 17 72016 Straight 1/2"x1/2" Fitting 2

6 772150 T-Box Cover Plate 1 18 2513030 (Dump Valve - No Cross Port 2

7 792025 T-Box Cover Plate Boit 4 19 200003 Bell Housing - 16 Ser. Pump 2

8 85206 3/8" Threaded Rod P 20 788030B |Bearing Plaie Gasket 2

9 K-102 Woodruff Key 3/16"x3/4" 1 21 792026 Bell Housing Bolt 8

10 2060040 Fan -8 1/8" 1 22 65024 Pump O Ring 2

11 200041 Transmission Pulley 5 1/4 1

12 W-132 3/4* Belleville Washer 1

13 N-114 3/47-18 Nut 1

14 85004 High Pressure Port Fitting 4

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

== FRALIAF DIINDNDFy__

RIESNIR. WINUN J RNF

TRANSMISSION & DRIVE
FOR XXW4600

-

REF# PART# DESCRIPTION QTY.§ REF# PART# DESCRIPTION Qry. l
1 [991168006  |Pump - Twin Big Right 1 14 |65004  |High Pressure Port Fitting 4
l 2 |N157 1/2°-13 Whiz Flange Nut 4 15 |991168005Pump - Twin Big Left 1
3 [N85 1/2"13 Grade 8 STD. Nut 3 16 |25-130-30 |Durrp Vahe 2

4 |000365201L |T Gear Box 1 17 |72016  |Fitting 2 l
I 5 |788101 T Box Gasket 1 18 |7224  [Bell Housing ORing 2
6 772150 TBox Cover Plate 1 19 [72001  |Big Bell Housing 2

7 |792025 T Box Cover Plate Boit 4 20 |788030B |Bearing Plate Gasket 2 l
l 8 (72206 1/2" Threaded Rod 2 21 792026  |Beil Housing Boit 8

o i oot Koy 5% 7 1 Mal N S i e

10 [200040 Fan -8 1/8" 1 l
l 11 [200041 Transmission Pulley - 5 1/4" 1 g on |
12 (W3R 3/4" Belleville Washer 1 23 72021 |1/2'x3/8" 90 Fitting 2

13 |N114 Nut - 3/4"-16 1 24 (68010  [U-Tube Sted Une 2 I
25 (60124  |3/8" Hose Clanp 2

LL_ — |

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

— FMIr eIIaDDrn

RINILE UIIUI 1 &I
18 Cu. In. WHEEL MOTOR

B
®

REF# PART DESCRIPTION QTY.§ REF# PART# DESCRIPTION QTy.
11 1PB014027 |Drive Link {18 ctein.)

12 |PB332018 [Rotor Assembly (18 cu.in.)

13 PBU15008  [Manifold

14 |PB012013  |Commutator Assembly 18 Cu. In.

15 PB0180568 |Endcover Piston

16 |PBO18059 |Piston Spring

17 |PB160007G iEndcower

18 |N/A D Tag

PBO18073  |Snap Ring 19 |PB334018 |Assembly Boits (18 cuiny)

20 |PW72545 |Shaft

PB018052 Thrust Bearing 21 |PW72546 [Shaft Key

Dl Bt [ SN JSE Y SO (VLN BN RN RGN SRV Y

6
7 [PB018054 Thrust Washer
8
9

PB018053 Housing Bearing 22 |PB339303P [Shaft Nut

wh i M A O]

10 PB130015 Mousing

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FIuErE DIInNnnrn

Y 777717 /717N T

24 Cu. In. Wheel Motor

)

REF # PART # _DESCRIPTION arv
00 16 1500018003 Rear Housing Bearing 1
17 1300018107 Rear Thrust Bearing 1
18 1300012016 Mid Mount Plate 1
19 1300014031 24 Drive Link 1
20 1300332024 24 Roator Set 1
21 1300015008 Manifold 1
22 (300012013 Commutator Assembly 1
23 1300018056 Piston 1
24 1300018059 Piston Spring 1
25 |300160007G Endcover 1
Kt Housing S 26 |NA "Not Orderable” 1
700018013 |Retaining Ring 27 1300335114 24 Rotor Boits 4
11 |700018085 |Bearing Spacer 1 28 [300110051 Shaft 1
12 |300018021 |Front Housing Bearing 1 29 300339102 Shaft Key 1
13 [3000718002 | Thrust Washer 2 1300018105WHAZ |1
14 |300018003 |Front Thrust Bearing 1 PW72693 Lock Nut
15 (300130035 ("35" Housing 1 200016 Wheel Motor Bracket Face Plate
{Face Plate Comes With Frame)

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

— nnar aunnnrn
RONMER WERUN ¥ &N
| XT2800EFI & XT3000

HYDRAULIC HOSE DIAGRAM

REF# PART# DESCRIPTION DESCRIFTION Qry.
8" Tee 1
8" Pipe Plug 1
14 6/13  Oavps For 65018 Hose { Green ) !
3 |72015 90 Deg I8V Fitting 2 15 65004  |Hgh Pressure Por Fitting 4
4 |[T2018  |Str=ight 1212 Fitting 2 16 |680103L |Gl Cooler 2
5 68140  |Filter- Hydro Znga 40 Mcron 2 17 |68231  [#4 Micro Hose Clanp 4
90 Degree Fitting 2
T-Box Fitting { Brass ) 2
T TR T I
I Hgh Pressire Black Hydro Hose Rght 2 21
14" ORing x38" Barb Fiiting 2 22 (97374 516" Black Hose .
et wea 2 (@175 [Fiting- 38 Gose Nisio ;
0) 24 |200023 |Fitting - 3/8" Fipe Coupler 1
10 (67017 90- Degree Fitting 2 o
10A (67014  [Brass Fitting 3

Sted! Fitting

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

= FMIUIF DIINnnre ———_
EJEINER. NN I NN

XT2800EFI & XT3000 HYDRAULIC HOSE DIAGRAM
SERIAL NUMBER 3043211 & AFTER

REF# PART# DESCRIPTION
12 |67008 |38 Tee

1) 4

1

13 |65009 |38 Pipe Plug 1
14 (67013 |Camps For 65018 Hose { Green ) 12
4

2

4

2

1

g 15 60004  |Hgh Pressure Port Fitting
4 (72016 |Steight ¥2'%12' Fitting 2 16 60103L Qi Codler
l 5 |68140 |Fiter- HydoZdrga 40 M 17 |88231  j#4 Moo Hose Canp
. e e 15 508 T Fitrg
49 |60031  |{T-Box Fitting { Brass )

l Hgh Pressure Black Hydo Hose Left
TA 85075 |HghPressure Black Hyoro Hose Right 2
4" ORng x¥8" Barby Fiiting

Fitting - 38" Gose Nipple
Fitting -

4
918" Black Hose .

1

1

11 |87104  |Stes Fitting ] |

——— — —— — Vi— eoemmm——— semm—t— F— — T ————

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

== FRERFEE DIVNNREN

DIk Uil 1 ki

l XXW4600 HYDRAULIC HOSE DIAGRAM

I REF # PART#

DESCRIPTION QTY.§ REF # PART # DESCRIPTION Qry.

13 60109 3/8" Black Hose .

. 14 |65075 High Pressure Black Hydro Hose 2
! 3 72015 Fitting - 90 Deg. 3/8" x 1'/‘2" 2 15 (67013 Clamps for 65108 (Green) 10
4 168140 Filter - Hydro Zinga 40 Micron 2 16 68233 #38 Worm Clamp 4

5 [200025 1/2" Black Braided Hose It 17 |65108 3/8" Clear Hose .

6 200015 High Pressure Black Hydro Hose 2 18 72021 Straight 1/2"x1/2" Fitting 2
700 oto AXWAB00 || 19 [65004 [High Pressure Port Fitting 4

l 8 (80103-L Qi Cooler 2 20 ({68031 T-Box Fitting (Brass) 2
9 68231 Worm Clamp 4 24 |72021 1/2"x3/8" 80 Deg. Fitting 2

’ 10 |[67014 3/8" barb x 14" MPT Fitting 6 22 197374 5/16" Black Hose /.
41 67017 S0 degree fitting 4 23 |72012 5/16" Black Clamp 1

12 [87104 Steel Fitting 4 24 68010 U-Tube Steef Line 2

G0 Han iray (Opton

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MANNIAF NIRRT — = S

LVINIE UNNUr I kN1
XXW4600 HYDRAULIC HOSE DIAGRAM
SERIAL NUMBER 3043211 & AFTER

REF# PART# DESCRIPTION

QYY.§ REF # PART # DESCRIPTION arTy.

14 65075 High Pressure Black Hydro Hose 2

Ta 185 |67013 Clamps for 65108 (Green) 10

3 72015 Fitting - 90 Deg. 3/8™ x 1/2" 2 16 [68233 #8 Worm Clamp 4

4 68140 Filter - Hydro Zinga 40 Micron 2 47 |65108 3/8" Clear Hose /.

5 200025 1/2" Black Braided Hose . 418 (72021 Straight 1/2"x1/2" Fitting 2

6 1200015 High Pressure Black Hydro Hose 2 19 65004 High Pressure Port Fitting 4

1200024 - WWheel Motor - 24 CU. In. (XXW4B! 11 20 168031 [T-Box Fitting (Brass) 2

60103-L Oit Cooler 2 24 72021 1/2"x3/8" 90 Deg. Fitting 2

g 68231 Worm Clamp 4 22 [97374 5/16" Black Hose M.

410 [67014 3/8" barb x 1/4" MPT Fitting 6 23 (72012 5/16" Black Clamp

14 |67017 90 degree fitting 4 24 68010 U-Tube Steel Line 2
412 87104 Stesl Fitting 4
13 60109 3/8" Black Hose i3

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

.1 ] | [ f ]| o n"ﬂnnf”

IniE OO ¥ inx

XT3000 FUEL SYSTEM

DESCRIPTION

ary.
5 Ges Line- 516" -8
6 Gas Line " T - 518" 1
7 Hose Qanp 1
3 14220 |Fud Tark Bushing 2 8 |97302  |Fifter - Gas & Wader Parker 1
4 4000168  |Vehe- Fud Tark Shul-OfF 2 9 |72012 |Sping Qarp Back) 7

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRANIEF NIINRRNREN —

I DNk Uit i &

XT2800EF!I FUEL SYSTEM

REF # PARTYT # DESCRIPTION QTyY.
12 C-108 Ciamp 2
13 c-110 Cilamp 1
14 NiA Kohler Part «~ (Regulator) 1
15 N/A Kehler Part - (Filter) 1
4 400016 Vailve - Fuel Tank Shut-Off 2 16 N-102 1/4%.2G W hiz Flange Nut 5
5 07374 Gas Ling ~ 5/16" It 17 B-208 3/8"-168x1 3/8" w 2"L 8§Q U-Boi#t 1
6 18 W-10G4 3/8" Flat Washer 2
7 72012 Hose Clamp (Biack) 13 19 B-i02 $/4"-20x3/47 Bolt 5
8 97392 Filter - Gas & W ater Parker 1 20 N-107 3/8"-18 Nylon Locknut 2
9 §5008 Gas Line "T" - 5/16" 2 21 600028 Clamp 7
10 72218 Eibow Gas Tank 5/16” 2 22 500005 Ground Wire - (F/Fus) P} 1
11 NIA Kohler Part - (Pump) 1 23 N-182 Nut {(For Fuel Pump) 2

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—— M AIINnRRrn_ .
DL UIIUr 1 kN7

|

XXW4600-72
‘ FUEL SYSTEM

REF # PART # DESCRIPTION QTY.Q REF # PART # DESCRIPTION Qry.

l 4 7 Gal. Fuei Tank 2 5 197374 Gas Line - b/16" It

6 |68231 Hose Clamp 2

M 7 97392 Filter - Gas & Water Parker 2

i ushing 2 8 |72012 Spring Clamp {Black) 6
4 400016 |Vabwe - Fuel Tank Shut-Off 2 l

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

—————— FMEF NIINnnrn
EININER OIIUT T &ET

XT2800EFI & XT3000
l THROTTLE ASSEMBLY

REF# PART # DESCRIPTION

17 |W-153  |1/4" Stainless Flat Washer
18

B-209 1/4"-20x3/4" Bolt

b HSIN 3042437 e REF # PART # DESCRIPTION QTy.
3 IN-134 5/16” Flange Lock Nut 1 10 [97011 Lower Throttle Mounting Bracket| 1
5 |N-107 3/8" -16 Nyloc Nut 1 11 [B-108 3/8"-16 x1" Bolt 1
6 (W-104 3/8" Standard Flat Washer 2 12 |B-107 5/16"-18 x 3/4" Bolt 1
7 (W-125 3/8" Nylon Washer 3 13 |W-113  |5/16" Flat Washer 1
8 C-105 C Clip 2 14 65270 Upper Stainless Throttle Bracket] 1
I : 15 |W-152 |#10 Stainless Washer 2
16 |B-203 10-24x3/4" Stainless Bolt 2
1
1

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e SRARTEN DI NRNEN

T

REF # PART #

DIIIE OUITUr 1 ki

XXW4600 THROTTLE ASSEMBLY

ESCRIPTION
s

Handle Grip {Black}

ki

3 2

5 N-107 3/8" -16 Nyloc Nut 1 REF # PART # DESCRIPTION aTy.

6 W-104 3/8" Standard Fiat Washer 2 10 (97010 Lower Throttle Mounting Bracket 1

7 W-125 3/8" Nylon Washer 4 11 B-165 3/8"-16x2" Hex Head Bolt 1

B C-105 C Clip 2 12 B-1G7 5/16"-18x3/4" Bolt 2

o |58 i 13 |W-113  [5/16" Flat Washer 2
14 (68271 Upper Stainless Throttie Bracket 1
15 |[W-152 #10 Stainless Washer 2
16 |B-203 10-24x3/4" Stainless Bolt 2
17 IW-153 1/4" Staintess Flat Washer 1
18 B-209 1/4"-20x3/4" Boit 1

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

——

— e

XT2800EFI & XT3000

= FRENFEN" ARAN4

V2] 2] of 1]

UL o Wt i, W

EINSNNE. ONIUT § REY

REF # PART# DESCRIPTION ESCRIPTION
1 AD0003 Fender - 7 Gal. Low Ride Left 1
2 400035 Left Fender Mounting Tab 1
3 400033 Left Rear 7 Gal. Fuel Tank Support Bracket 1
4 B-103 1/4"-20 Stainless Boit 24 st L
5 W-153 1/4" Stainless Flat Washer 24 k2 (20275 Grey Carpet 1
6 N-10% 1/4".20 Staintess Whiz Flange Nut 8 23 [N-1056 Wing Nut 2
7 B-102 1/4"-20 Bolt 6 24 |W-108 Washer 2
8 W-102 174" Fiat Washer 5 25 168272 Floor Pan 1
[ B-209 1/4°-20X3/4" Stainless Bolt 2 26 {B-104 Carriage Bolt 2
10 W-153 14" Stainless Flat Washer 2 27 [B-131 5/16"«18x1" Bolt 2
11 400004 Fender - 7 Gal. Low Ride Right H 28 |B-171 5f167-18x1,5" Bolt 2
12 400034 Right Rear 7Gal. Fuel Tank Support Bracket 1 29 400007 Connecting Arm 2
13 400036 Right Fender Mounting Tab 1 30 |wW-i25 3/8" Plastic Washser 4
14 B-105 5/16"-18x1.75" Bolt 2 31 (400006 Floor Pan Mounting Bracket (Right) 1
15 W.113 516" Flat Washer 4 32 IN-178 1/4"-2G Nylon Lock Nut 4
16 B-131 5/16"-18x1 Bolt 2 33 |N-131 5/16"-18 Nylon Lock Nut 4
17 W-118 5/16"x1.5" Fender Washer 4 34 (400005 Fioor Pan Mounting Bracket (Left) 1
18 §-115 5/16"-18x1.75" Stud 2 35 |B-157 1/4"-20x1/2" Carriage Bolt 4
19 N-103w 5/16"-18 Hex Nut 4 36 |400077 Front Panel 1
20 400026 Seat Pan 1 37 320248 Choke 1
- — 38 (20245 lgnition Switch 1
39 |68247 Tachometer/Hourmeter Bracket 1
C-111 Plastic Cap For Floor Pan 2

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

777717 7/ T]
XXW4600 BODY

FRENsaF njinnDnrn

N 1 &EX

REF # PART# DESCRIPTION DESCRIPTION
1 400003 Fender - 7 Gal. tLow Ride Lefi
I 2 400035 Left Fender Mcounting Bracket
3 400033 Left Rear 7 Gal Fue! Tank Support Bracket
4 B-103 1/4%.20 Stainless Bolt il :
5 W-153 1/4% Stainiess Flat Washer 22 20275 1
3] N-1G1 1/4"-20 Stainless Whiz Flange Nut 8 23 N-1G8 Wing Nut 2
T B-102 1/4%-20 Boli 8 24 [W-108 Washer 2
8 W-102 1/4” Fiat Washer 8 25 [400045 Fioor Pan 1
9 B-200 1/4"-20X3/4" Stainless Bolt 3 26 B-104 Carriage Boit 2
10 W-.153 /4" Siainless Flat Washer 4 27 B-131 5/18"-18x1" Boit 2
44 400048 Fender - 7 Gal. Low Ride Right 1 28 B-171 5/16"-18x1.5" Bolt 2
12 430034 Right Rear 7Gal. Fuel Tank Support Bracket 1 29 400007 Connecting Arm 2
13 400036 Right Fender Mounting Teb 1 30 |wW-125 3/8" Plastic Washer 4
14 B-105 5/16"-18x1.75" Bolt 2 31 400006 Floor Pan Mounting Bracket (Right) 1
15 W-.113 S/16" Flat Washer 4 32 N-176 1/47-20 Nylon Lock Nut 4
16 B-131 5/16"-18x1 Bolt 2 33 N-131 5/18"-18 Nylon Lock Nut 4
17 W-118 5/16"x1.5" Fender Washer 4 34 400045 Floor Pan Mounting Bracket {Left) 1
I 18 S-115 5/16"-18x1.75" Stud 2 35 B-187 1/4"-20x1/2" Carriage Bolt 4
19 N-103W 5/16"-18 Hex Nut 4 36 (400044 Front Panel 1
20 400026 Seat Pan 1 37 20248 Choke 2
’ ' fope 33 [20245 lgnition Switch 2
39 ({63247 Tachometer/Hourmeter Bracket 2
40 |C-111 Plastic Cap 2
44 63248 Guage Panel 1
42 400043 Heat Seat Guard 1

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

= |/

MITRNRNrn

EFINIE OIIUT 1 RIS

XT2800EFI & XT3000
BRAKE ASSEMBLY

. REF# PART# DESCRIPTION QTY.B REF # PART# DESCRIPTION ary.
l 24 P-108 3/32"x1 1/2" Cotter Pin 2
22 P-107 5/16x1 1/4” Clevis Pin 2
23 |P-i18 3/16"x1 1/2" Roll Pin 2 l
24 67266 Brake Drum 2
25 ;991100025 |Brake Cable Retainer 2
27 197409 Brake Pin 2 l
28 |(P-118 3/16"x1 1/2" Roll Pin 2
29 |B-257 1/4"-20x1.75" Boit 2
30 |NA EF! Module 1
31 N-179 M5 -.8 Hex Locknut 3 l
32 600009 EFI Module Mount 1
a3 IN-102 H4A"-20 Whiz Nut 2
34 |NA Fuse Holder 2
35 W-175 M5 Flat Washer 3 l
4 36 |B-258 M5 - .8x16mm Boit 3
l 19 (65277 Bushing (Welded on Frame) 2 37 (NA Relay 1
20 165244 Brake Band —J

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRERISE IV —

Complete Brake

Y 77771/ "W /71 7™

XXW4600 BRAKE ASSEMBLY

REF # PART # DESCRIPTION QTY.R REF # PART# DESCRIPTION Qry.

10 |G

11

12 N

l = 5

13 [P

14

15

16

17

18 |6

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

— ) 7T YY) ) — -

INFIIE UITUT 1 kT

XXW4600 CENTER HUB ASSEMBLY

REF # PART # DESCRIPTION

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

a— MEEF NIINDDFN .

REF # PART # DESCRIPTION QTY.J REF # PART # DESCRIPTION aTy.

1 68076 Twin Engine Pod ( Only ) 1 13 W-106 3/8" Fender Washer 4
2 |B-202 1/2"-13x7" Bolt 2 44 {W-104 3/8" Standard Flat washer 4
3 B-124 3/8"-16x1 3/4" Bolt 1 15 [N-107 3/8"-16 Nylon Lock Nut 4
4 iB-188 5/8"-11x1 1/4" Bolt 1 16 |[B-181 5/8"-11x2 1/2" Bolt 1
5 N-111 1/2°-13 Jam Hex Nut 5 17 |[W-111 5/8" Lock Washer 1
6 68280 Spring Engine idler 2 18 (30234 V-idler Pulliey 2
7 [B-124 3/8"-16x1 3/4" Boit 4 19 (68109 1" OD x 1" Spacer 1
8 W-110 1/2" Machirned Bushing 4 20 |N-108 3/8"-16 Whiz Flange Nut 1
9 68226-1. ildier Engine Bracket Left 1 21 |B8226-R (ldier bracket Right 1
410 [61250 5/8"0D x .3811D x 3/4" Bushing 4 22 |B-158 5/16"-18x2" Bolt 8
10A (W-119 1"0QD.x 5/8"1D. Machine Bushing 2 23 |W-113 5/16" Flat Washer 8
11 [W-140 5/8"D.x 1 5/8"0D. Plastic Washer | 8 24 |W-107 3/8"ID.x 1 5/8" Beweled Washer 2
412 [W-149 5/8" Wafer Spring Washer 20 25 [N-103-W |5/16"-18 Whiz Flange Nut 8

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

marrr ﬂ"ﬂﬂﬂ’ﬂm_..__m o

DIniE Unvr 7 &

I XXW4600 TWIN ENGINE POD

l REF# PART# DESCRIPTION QTYy.

1 (68075 Twin Engine Pod ( Included - 1,3 ) 1
2 [N-107 3/8"-16 Nyloc Lock Nut 8
| 3 |68077 Base Frame Plate 2
4 |600043  [Spacer - Mounting Pod 2
l 5 [B-244 1 3/8"W x 3 1/4"L U-Bolt 4

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

| — DI SHOPPrs———————
l XXW4600 ENGINE OIL ROUTING
REF # PART# _ DESCRIPTION QY.

1 |[B-172 1/4"-20x1" Bolt 5] 11A [72230 3/8"x3" Pipe Nipple 1
2 |W-102 1/4" Flat Washer 5] 12 |Kohler No. |45 Deg.elb-1/4"mpx-.3/8" barb 2
3 [N-102 1/4"-20 Whiz Flange Nut 8 43 60113 1/8"x3/8" 90 Deg. Fitting 2
4 |60119 Amzoil Filter 2 14 160114 1/8"x3/8" Straight Fitting 2
5 (60122 Amzoil Filter Mounting Base 2 15 68231 #4 Clamp 2
6 68119 Mounting Bracket 1 16 [67013 Spring Clamp (Green) 10
7 iB-135 3/8"-16x1" Carriage Boit 2 17 67019 Hose Barb Brass 4
8 10231 Qil Drain Pipe cap 2 18 |60109 3/8" Black Hose Ft./
9 (68230 Qil Drain Hose 2 19 |67022 114" Street Tee 2

I 10 (60102 3/8" T-Union Fitting 2 20 |87113 3/8" Male Pipe 3/8" Barb Straight 2
+4 |10230 3/8"x4" Pipe Nipple 1 21 60116 3/8" Swivel x 3/8" Barb 4

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

———— SN DIInDnrn
AVEINIR ONNUT 1 EIT

23Hp KOHLER ENGINE

REF. # PART# DESCRIPTION QTY. gREF # PART# DESCRIPTION QTY.

1 B-103 1/4"-20x1/27 Boit 2 8 600011 Muffler - 23Mp Kohler 2
2 400017 Bracket - Kohler Oil Cooler 2 9 68306 Spacer 2
3 600016 Boit - 1/2"x3 1/2" Hex Kohler 4 10 68300 Clutch Puliey 2

Qil Cooler 141 |K-100 1/4"x2 1/2" Key Stock 2
4 B-101 1/4"-20x1/2" Bo#t 8 12 [W-144 7/16" Stainiess Belleville Washer 2
5 W-102 1/4" Flat Washer 8 13 |[W-108 718" Lock Washer 2
6 N-102 1/4"-20 W hiz Flange Nut 8 14 [B-199 7/16"-20x2" Hex Head Boit 2
7 60103-L |Oil Coocler 2 15 [(W-153 1/4" Stainless Washer 2

— —— O tbmm—— e e ——

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

A el i i e .

LK UNUr 1 &7

nIsIE aUODDEN.. = =1|

4 < | A

REF# PART# DESCRIPTION QTY.R REF # PART # DESCRIPTION QTy. I
1 |600018 Muffler - Kohler 26Hp EFI 1 19 1400025 |Amsoil Filter Mount 1
2 |K-100 114"%x2 1/2" Key Stock 1 20 |[60119 |Amsail Filter 1
3 |W-145 1-1/8" x 1-3/4" Washer 1 21 {60122 |Amsoil Filter Head 1 I

4 18907500X600D0 Split Puliey 5" x 6"x1 1/8" Bore 1 22 |w-102 |1/4" Washer 3
5 (w-144 7/16" Belleville Washer 1 23 |B-172 1/4"-20x1" Bolt 3
6 |W-108 7/16" Lock Washer 1 24 180113 |1/8"x3/8" 90Deq. Filting 2
7 iB-114 7/16"-20x3/4" Bolt 1 25 {68231 #4 Hose Clamp 6
8 [6000186 Bolt - 1/2" x 3 1/2" Hex Kohler Qil | 2 26 |60125 (90 3/8 pipe Thread 3/8 Barb 1
9 |N-102 1/4"-20 Whiz Flange Nut 4 27 60102 |3/8" Biack Pipe Tee 1
10 (400017 Bracket - kohler Oil Cooler 1 28 168230 |Oil Drain Hose Assembly 1
11 |B-103 1/4"-20x1/2" Bolt 2 29 110231 [3/8" Steel Pipe Cap 1
12 {80103-L Oil Cooler 2 30 (10230 |4" Pipe Nipple 1
13 |W-102 1/4" Flat Washer 4 31 67019  |Hose Barb Brass 1
14 |B-267 1/4"- 20 x 2 1/4" Bolt 4 32 (687022 |1/4" Street Tee 1
15 |[N-102 1/4"-20" Whiz Flange Nut 7 33 |67013 |[Spring Clamp Green 3
16 |N-107 3/8"-16 Nyloc Nut 1 34 680116 3/8" Swivel to 3/8" Barb 2
17 |B-165 3/8™-16x2" Bolt 1 35 68142 |Plug - Plastic 1
18 (W-104 3/8" Standard Flat Washer 1 36 (200020 |Space - Cooler 4
37 (W-153 |1/4" Stainless Steel Washer 2

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

FRELIEF DIINNRNRENn

IR UITUI 1 LIX

ENGINE - 30Hp GENERAC

DESCRIPTION REF# PART # DESCRIPTION QTY.
; 1 Th 21 [400061 Bracket - Amsoil Generac 1

22 400059 Bracket - Qii Cooler Genegrac

3 7/18" Stainless Believille Washer 1 23 |60103-L New Short Cil Cooler

4 W-108 7H16" Lock Washer 1 24 [N-102 1/4"-20 Whiz Flange Nut 15

5 B-164 7H18"x1 3/4" Bolt 1 28 |72230 3/8" Black Pipe Nipple 3" Long 1

7 N-107 3/8"-16 Nylon Locknut 8 29 |60102 3/8" Biack Pipe Tee 1

8 W-113 5/16" Flat Washer 15 39D |68230 Qi Drain Hose Assembly 1

g 8-107 5/16"-18x3/4" Bolt 4 31 10231 3/8" Steel Pipe Cap 1
g 7

3/8" Male Pipe 3/8" Barb - Straight

Tailpipe - Generac Muffler

600059 1

a5 |B-172 1/4"x20x1" Bolt 3

36 |B-101 1/4"x20x1/2" Bolt 4

a8 |N-103-W [5/16"-18 Whiz Flange Nut 2

412 |600039 Hose - Air Cleaner Hose For Generag 30Hp 1 39 |B00057 Bracket - LH Muffier 1

13 |[60118 3/8" Swivel to 3/8" Barb 2 49 |K-100 1/4" Key 1

14 |60113 1/8"x3/8" 90Deg. Fitting 2 41 |600058 Bracket - RH Muffier 1

15 |B-102 1/4"-20x3/4" Boit 8 42 |B-269 M8-16x1.00 Bolt 4

16 (60122 Bracket - Fiiter Mount Amsoil 1 43 (W-179 M& Lockwasher 4

17 |B0119 Fiiter - 1 Micron Amsoil 1 44 |B-278 M8-20x1.25 Bo#t 4

418 |B-247 3/8"-16x2 3/8"W x 2"L Sqg. U-Bolt 4 45 |W-163 M8 Lockwasher 4

19 |60117 Qit Shut Down Hormn 1 46 |[600060 Clamp - Generac Mufiler Tailpipe 1
25 |400082 Bracket - Main Mounting Bracket 1

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

Iy niinnnrn

LVINIL UInIUT 1 kN
ENGINE - 30Hp GENERAC
SERIAL NUMBER 3041605 AND AFTER

REF # PART REF # PART# DESCRIPTION TY.
21 (400025 Amsoil Fiiter Mount 1
i 22 IN-102 1/4"-20 Wniz Flange Nut 7
3 7/16" Stainless Belleville Washer 1 23 |60116 3/8" Swivei to 3/8" Barb 2
4 W-108 7/16" Lock Washer 1 24 |60113 1/8" x 3/8" 90 Degree Fitting 2
5 B-164 716 x 1 3/4” Bolt 1 25 (w102 114" Washer 7
26 |B-172 1/4"-20x1" Bolt 3
enera 27 60112 Amsoll Filter Head 1
7 600059 Tailpipe - Generac Muffler 1 28 60118 Amsoil Filter 1
8 600060 Clamp « Generac Muffler Taiipipe 1 29 B-101 1/4".20x1/2" Bolt 4
g9 B-107 S/16"-18x3/4" Bolt 2 30 60103-L (Oil Cooler 2
10 W-113 5/16" Flat Washer 2 31 (400105 Bracket - Qil Cooler Generac 1
11 iN-103-W 15/16"-18 Whiz Flange Nut 2 32 [W-tg4 3/8" Standard Flat Washer 1
412 600057 Bracket - LH Muffler 1 33 |106231 3/8" Steel Pipe Cap 1
13 600058 Bracket - RH Muffler 1 34 |68230 Qii Drain Hose Assembly 1
14 (W-178 MB Lock Washer 4 35 (60102 3/8" Black Pipe Tee 1
15 |[G45781A (Stud - MB - 1.25 x 10MM 4 36 87113 3/8" Male Pipe 3/8" Barb - Straight 1
16 ([C52858 Nut - Lock Flange M8 - 1.25 4 37 172238 3/8" Black Pipe Nipple 3" Long 1
17 |B-276 MB-20x1 1/4" Bolt 4 38 (90115 Turbo Pre-cleaner 1
8 |K-100 174" Key 1
19 |B-165 3/8"-16x2" Bolt 1
20 (N-107 3/8"-16 Nyloc Nut 1

40

68142

[Plastic Piug 1x1

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

=S = MRILSAFr DIINDDre . ——

Y 77777 %7 /717 N T}

30Hp GENERAC ENGINE OIL ROUTING

REF # PARTH# DESCRIPTION QTY.
1 60113 1/8" x 3/8" 90Deg. Fitting 2
2 60116 3/8" Swivel to 3/8" Barb 2
3 80109 3/8" Line ft/
4 68231 #4 Worm Clamps 4
5 67022 1/4 Street Tee 1
6 67019 Hose Barb Brass 1
7 070185 Qil Filter 1
3 67013 Green Clamps 3
I8¢

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

— NI NIINDDrn

NI OUINUT I &IT
30Hp GENERAC ENGINE OIL ROUTING
SERIAL NUMBER 3041605 AND AFTER

4/

G
A

REF# PARTH# DESCRIFTION QTyY.
1 60113 1/8" x 3/8" 90Deg. Fitting 2
2 60116 3/8" Swivel to 3/8" Barb 2
3 60109 3/8" Line ft/
4 68231 - |#4 Worm Clamps 4
5 67022 1/4 Street Tee 1
6 67019 Hese Barb Brass 1
7 070185 Qil Filter 1
8 67013 Green Clamps 4
3

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

e FRANSAE DIINNRDREN = -

EFNNER WINUN ¥ I
KOHLER 23Hp ELECTRICAL DIAGRAM

I 1. White licll wirel
. - : 2 Red icharge wire!
KOh’er W]r[ng 3 : 2 3. Blue Istart wire}
4. Fused wire ito hot post on starten
HorﬂeSS 5. Green ffrom oil sending unit
comectiokoner  DiXi@ Chopper Wiring Harness Connsct 1o gnition
Wiring Harness Switch
| & "o
: H— . BLK : :
é{Ki' oR o & S ' RE' :
L - 8K L
Vac Guage

oR

Starter : | \ : Vet Guage
_____1 Solenoid :
. i R 4
Li213e/4 —e
L BLK ‘ : =
1 r[} } Starter . BLK
Battery L T
T e SEAT Vac Guage
. SWITCH
7 Connect to Seat Relay
Ground to %&M
All cornectors are viewed [ransrmission BLK

fram wire end. Frome i i

REF# PART# DESCRIPTION QTY.J REF # PART # DESCRIPTION QTy.

------ ==

1 65526 Twin Hamess 2 11 ;20227-36 |36" Red Batirey Cable 1
2 20245 Ignition Switch 2 12 |60117 Horn{Clamp F/Horn P#C-113 2
3 202486-T Hour Meter/Tach 2 43 40229 Mercury Switch 2
4 88247 Tach Bracket 2 14 |C-112 Clamp for Mercury Switch 2
5 N/A Batfery 1 1% 165510 Seat Relay 2
6 20228 Battery Strap 1 16 (97191 Seat Relay Pigtail 2
7 400065 Battery Box 1 17 |65509 Fuse 2
8 20225-B Red Rubber Boot 1 48 |20254 Fuse Holder 2
9 20227-72 Battery Cable Positive (72") | 1 19 168238 Vac Guage 2
10 |20226-B Battery Cable Ground (12°) 1 20 (68239 Volt Guage 1

WWW.mymowerparts.com



For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

w——

RIVIF NIIODDED_

froa ey

KOHLER 28Hp EFI
ELECTRICAL DIAGRAM

Key Switeh SeaiReloy Connsclor
L ]
ﬂ Block
= Os sl _
M D White
. Biack Key Switch Connector
Electric } IR
i:’ an Slug L G
& B “Mww."mm Biug §
l M ! . ®hite I i |
' White - Mutect%nggfw?terc»{g{ 8 %
Bhie H
Red H
Connector "¢ l
Mate toc ECU Module i SR, £1.1-1-1 S N Elack
Yeliow :
é[ Fuse
fed — E
I ! Omngeé
e
n
Q
I
d R e d
Red . A .
i Diode
Fuel O r__mg&] Red
Pump ECU Light =
L Ground wire fomestio e wreon | Battery
500005
REF # PART # DESCRIPTION QTY.l REF # PART # DESCRIPTION QTy.
1 500002 Kohler EF] Wiring Hamess 1 414 (40229 Mercury Switch 1
2 20245 Ignition Switch 1 12 |C-112 Clamp for Mercury Switch 1
3 20246-T  |Hour MeteriTach 1 13 |65510 Seat Relay 1
4 (68247 Tach Bracket 1 14 97191 Seat Relay Pigtail 1
5 N/A Battery 1 15 |65509 Fuse 1
6 20228 Battery Strap 1 46 (20254 Fuse Holder 1
7 400065 Battery Box 1 17 60117 Horn{ Clamp F/Hom P#C-113) 1
8 20225-B |{Red Rubber Boot 1 48 |500005 |Ground Wire 1
9 20227-72 |Battery Cable Positive (72") 1 49 |500003 |ECO Light 1
10 [20228-B |Battery Cable Ground (127) 1 20 (200043 Electrical Fan 1

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRELFENF DiInnnrmn

EVENNIR UIIUI 1 XN

GENERAC 30Hp ELECTRICAL DIAGRAM

SO0 SR

\. Blua

/Key switch

Giay.

Mearcury
Switeh
-, p.L08Y

O Switch
“lon Engine

REF# PART#

FUEL
SOLENCIR

Blarter

Salenoid

: Starteré _

2 GA Red Coble

DESCRIPTION
Generac Wiring Hamess

20245

Igrition Switch

2 GA Black Coble

Battery

Electric Fan

20246

Hour Meter/Tach

68247

Tach Bracket

Itﬂthd

Battery

Seet Relay Pigtail

Fuse

Fuse MHdder

Gl Hom

Blectricd Fan

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

— = MIIFE NIINNRNREN. === m—

LVNrisE UIIvUY 7 11

NOTES

WWW.mymowerparts.com




For Dixie Chopper Discount Parts Call 606-678-9623 or 606-561-4983

MRANTEr NIInnnre
DNk Unon 1 kn

6302 E. County Road 100 North
Coatesville, IN. 46121
Phone 1-765-CHOPPER
www.dixiechopper.com

Dixie Chopper, Magic Circle, and the Magic Circle Atom Logo are all trademarks of Magic Circle Corporation and
may not be reproduced without permission,
Printed In USA

Specifications and instructions subject to change without notice,
Print Date 3/01

WWW.mymowerparts.com




